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No. Code Description Qty
1 GM-8610 Trailer connector 1
2 GB/T 97.1 Washer 12 7
3 GB/T 889.1 Locking Nut M12 7
4 GB/T 5782 Half tooth Bolt M12*80 2
5 ATEA.1 Main frame weldment 1
6 GB/T 889.1 Locking Nut M16 2
7 GB/T 96.1 Big Washer 16 2
8 GB297-94 Bearing 30205 4
9 JB/T 7940.1 Grease nipple M8*1 2
10 4.80/4.00-8-6PR Tire 2
11 GB/T 889.1 Locking Nut M10 13
12 GB/T 97.1 Washer 10 15
13 GB/T 5783 Bolt M10*30 7
14 ATEA.2 Guide plate 1
15 GB/T 889.1 Locing Nut M10 4
16 ATEA.14 Rubber Seat 4
17 Oil Plug M16*1.5 1
18 GB/T 97.1 Washer8 50
19 GB/T 5783 Bolt M8*25 5
20 GB/T 93-1987 Sping washer 8 29
21 ATEA.3 Oil tank 1
22 oil pipe 1
23 GB/T 5783 Bolt M6*20 6
24 GB/T 93-1987 Washer 6 6
25 GB/T 97.1 Plain washer 6 7
26 ATEA.7 oil in hole weldment 1
27 ATEA.13 rubber ring 1
28 WU-40X180-J Oil filter 1
29 ATEA.19 Connention Pin 2
30 ATEA.30 Bushing 2
31 ATEA.4 connection part for engine 1
32 GB/T 97.1 Plain washer 20 2
33 GB/T 889.1 Locking Nut M20 2
34 QUQI-10X1.0 air cleaner 1
35 GB/T 5783 Bolt M10*45 4
36 ��GX270 Engine 1
37 GB/T 77-2000 Bolt M8*8 1
38 ATEA.17 connection shaft 1
39 ATEA.9 connection shaft weldment 1
40 GB/T 5783 Bolt M8*20 4
41 ATEA.29 connection 1
42 GB/T1096-1979 Key 4*12 1
43 GB/T 5783 Bolt M10*35 2
44 CBWmb3-F4.0-ALPR Pump 1
45 BMR-200-2-A-D-N1 Motor 1
46 ATEA.28 Rubber Handle 1
47 GB/T 1096-1979 Key 8*32 1
48 ATEA.16 Motor washer 1
49 GB/T 5783 Bolt M12*45 3
50 ATEA.6 Swing shaft weldment 1
51 ATEA.5 arm weldment 1
52 GB/T 91 Clip 5*28 1
53 X-20W-16 shaft of valve 1
54 GB/T 5783 Bolt M12*35 2
55 X-20W-16 Valve 1
56 GB/T 5782 Bolt M8*50 5
57 GB/T 889.1 Locking Nut M8 15



58 GB/T 93-1987 Spring washer 10 1
59 GB/T 5782 Half tooth Bolt M10*70 1
60 ATEA.21 Auger tip 2
61 ATEA.31 bushing 2
62 ATEA.22 blade 10
63 GB/T 5783 Bolt M8*16 20
64 ATEA.11 5'' auger bit 1
65 GB/T 5783 Bolt M8*30 6
66 ATEA.18 bushing down 1
67 ATEA.15 bushing top 1
68 ATEA.12 6'' auger bit 1
69 ATEA.24 Auger tip weldment 3
70 GB/T 5782 Half tooth Bolt M8*65 4
71 ATEA.25 8'' Auger bit 1
72 ATEA.26 10'' Auger bit 1
73 ATEA.27 12'' Auger bit 1
74 ATEA.23 steel square 1
75 ATEA.8 handle weldment 1
76 GB/T 889.1 Locking Nut M6 1
77 SQ6C Bearing 1
78 ATEA.10 connection bar 1
79 emergency button 1
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No. Code Description Qty

1 GE12LM22X1.5ED Hydraulic joint M18x1.5-M22x1.5 1

2 EGE12LG3/4ED Hydraulic joint M18*1.5-G3/4 1

3 LFA0015 Oil Filter 1

4 GE12LG3/4ED Hydraulic joint M18x1.5-G3/4 1

5 ATEA9.20.1 Oil pipe 1 1

6 ATEA9.20.2 Oil pipe 2 2

7 GE10LG1/2ED Hydraulic joint M16x1.5-G1/2 2

8 GE10LG1/2ED Hydraulic joint M16x1.5-Z 1/2 3

9 GE12LG1/2ED Hydraulic joint M18x1.5-Z 1/2 1

10 ATEA9.20.3 Oil pipe 3 1

11 EW10L Hydraulic joint M16*1.5-M16x1.5 1

12 GE10LM18x1.5ED Hydraulic joint M16*1.5-M18x1.5 1


